CALIFORNIA REGIONAL WATER QUALITY
CONTROL BOARD
LOS ANGELES REGION

ORDER NO. R4-2010-XXX
Amending Order No. R4-2006-0085

NPDES PERMIT NO. CA0055531

CITY OF BURBANK

BURBANK WATER RECLAMATION PLANT

mM<i=I-|>I-|ZImI-



TABLE OF CONTENTS

PURPOSE OF ORDER. ... ittt ettt e e 1
LITIGATION HISTORY ... e e e e e e 2
BURBANK WRP FACILITY AND TREATMENT PROCESS DESCRIPTION..........cccceueenen... 45
BURBANK STEAM POWER PLANT ...ttt enas 67
STORM WATER. ..ottt e e e ettt e et e e aeeeeeseeeeanseeeanseeeanseeeaseeaanaenaeneenen 67
DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION......ccciiiiiiiiiiiieieens 67
DISCHARGE QUALITY .t e e e e 78
APPLICABLE LAWS PLANS, POLICIES AND REGULATIONS. .......coiiiiiiiiiieieeee 89
[...]
related to the conditional potential MUN (p* MUN) beneficial use for surface waters.

On November 30, 2000, the Superior Court of the State of California filed its Decision on
the Submitted matter [Case No. BS 060 960] and ordered counsel for the petitioner to
prepare, serve, and lodge a proposed Statement of Decision, Judgement and Writ, on or
before December 14, 2000. Respondents were given until December 28, 2000, to serve
and file objections. Respondents filed objections on January 19, 2001, and Petitioners
lodged a revised proposed Statement of Decision, Judgement of Writ, and a response to

2

mM<i=I-|>I-|ZImI|-



City of Burbank CA0055531
Burbank Water Reclamation Plant- Order No. BR4-2010-XXXX
Amending Order No. R4-2006-0085

Respondent’s objections on February 13, 2001.

On April 4, 2001, the Superior Court of the State of California signed and filed its
Statement of Decision, ordering that judgementjudgment be entered granting the
Petitioners’ petition for a Writ of Mandamus, commanding the Respondents to vacate the
Contested Effluent Limitations, and ordering the adoption of new effluent limitationss at a
new hearing.

In its December 24, 2002, opinion, the Court of Appeal unanimously reversed the trial
court decision; and, made the following determinations:

a. Cost Issues - For existing objectives, water quality-based effluent limitations
(WQBELSs) must be developed without reference to costs and Clean Water Act
(CWA) Section 301(b)(1)(C) does apply to POTWs. (POTWSs are not exempt
from WQBELS.)

b. CEQA Requirements — The Environmental Impact Report (EIR) exemption in
Section 13389 of the Water Code means that "CEQA imposes no additional
procedural or substantive requirements" other than compliance with the CWA
and Porter-Cologne Act. (NPDES permits are exempt from CEQA.)

C. Compliance Schedules - Compliance schedules may be included within a
NPDES permit only if the applicable water quality standards or water quality
control plans permit inclusion of compliance schedules #. (Compliance schedules
must be contained in a Time Schedule Order or similar enforcement document if
the Basin Plan does not allow the inclusion of compliance schedules in a NPDES
permit.)

d. Narrative Toxicity - The Regional Board's narrative toxicity objective which was
upheld does not violate 40 CFR 131.11(a)(2). (The narrative standard can
remain in NPDES permits as an effluent limitation.)

Although the Court of Appeal decided in favor of the State Board on every issue they
appealed, the December 24, 2002, decision was not certified for publication at that time.

On August 14, 2003, the Court of Appeal of the State of California, Second Appellate
District, Division Three, certified its December 24, 2002, opinion for partial publication.
The importance of the August 14, 2003, decision is that the outcome of the City of
Burbank v. State Water Resources Control Board case could then be cited. The City
subsequently filed a petition for review with the California Supreme Court.

On November 19, 2003, the Supreme Court granted the petition for review filed by the
Cities of Burbank and Los Angeles. The opening brief on the merits was filed
December 19, 2003.

mM<i=I-|>I-|ZImI|-



City of Burbank CA0055531
Burbank Water Reclamation Plant- Order No. BR4-2010-XXXX
Amending Order No. R4-2006-0085

On April 4, 2005, the California Supreme Court issued its decision, affirming the
judgement of the Court of Appeal, reinstating the wastewater discharge permits to the
extent that the specified numeric limitations on chemical pollutants are necessary to
satisfy federal Clean Water Act requirements for treated wastewater.

Ordinarily the Court's decision would become final 30 days after issuance (i.e., it would
have become final on May 4, 2005); however, both the water boards and the cities filed
petitions for rehearing. The Supreme court reviewed the petitions for rehearing and
remanded one remaining issue back to the trial court for resolution. The trial court was
required to determine whether or not the permit restrictions were “more stringent” than
required by federal law.

On June 28, 2006, the Superior Court judge signed the statement of decision, which
found that the following constituents had numeric effluent limitations more stringent than
required to meet the federal law existing at the time that the Regional Board adopted the
NPDES permit: Bis(2-ethylhexyl)phthalate, Cadmium, Chromium VI, 1,2-dichloroethane,
Ethylbenzene, Lead, Selenium, Tetrachloroethylene, Toluene, and Toxaphene. H-The
court issued a writ of mandate that was-also ordered the Regional Board to vacate that-the
contested effluent limitations contained in Order No. 98-052,—be—vacated: thatthe
respondents-to file a return (a revised NPDES permit) with the court by December 31,
2006, -and that the stay of contested effluent limitations would remain in effect until the
return is served and filed by the Respondents with the Scourt._The court’s determination
that these effluent limitations were more stringent than required by federal law was based
on the following: (1) Section 122.45(d)(2) of title 40 of the Code of Federal Regulations
requires that effluent limitations be expressed as average weekly and average monthly
concentrations unless impracticable, yet the Regional Board expressed the effluent
limitations as daily maximum concentrations but did not include findings of impracticability;
and (2) Some of these effluent limitations were imposed based upon the “P* MUN”
beneficial use, which, in separate litigation, had been determined to be a conditional use
designation, which has no legal effect until such time as the Regional Water Board
undertakes additional study and amends the Basin Plan.

To comply with the writ, new permits were adopted by the Regional Water Board in
November (Order No. R4-2006-0085 for Burbank) and December of 2006 (Order Nos. R4-
2006-0091 and R4-2006-0092 for LA) (“Revised Permits”). The effective dates of these
Revised Permits were December 29, 2006 for Burbank and February 2, 2007 for LA.

The Regional Water Board filed a return to the writ of mandate on January 1, 2007.

Pursuant to Water Code section 13320, the Cities petitioned the State Board to review the
Revised Permits on December 11, 2006 and on January 16. 2007, respectively. At the
request of the Cities, the State Board placed those petitions in abeyance, and they
currently remain in abeyance.

On March 29, 2007, the Cities moved to strike the return filed by the Regional Water

4

Imi<i—I-[>1-d|ZImI-



City of Burbank CA0055531
Burbank Water Reclamation Plant- Order No. BR4-2010-XXXX
Amending Order No. R4-2006-0085

Board. At the hearing, the Superior Court determined that the motion was not ripe
because the Cities had not exhausted their administrative remedies by completing State
Board review under Water Code section 13320, by way of the pending petitions.
Accordingly, the Superior Court stayed the Cities’ motion until the State Board has ruled
on the Cities’ pending petitions for review.

On January 25, 2010, Reqgional Board staff entered into a settlement agreement with the
Cities in an effort to resolve the lawsuits and petitions challenging the Permits and Revised
Permits adopted in 1998 and 2006. The settlement agreement includes provisions that a
variety of negotiated modifications to this Permit would be brought before the Regional
Board for its consideration. The settlement agreement did not bind the Regional Board’s
judgment in _consideration of those modifications, but the modifications did reflect staff
recommendations. The modifications to this Permit adopted on April 1, 2010 were the
result of the public hearing on staff’s proposals pursuant to the settlement agreement.

FACILITY AND TREATMENT PROCESS DESCRIPTION

BURBANK WATER RECLAMATION PLANT:

5. The City owns the Burbank WRP and contracts with United Water Services to operate
the Burbank WRP, a tertiary wastewater treatment plant located at 740 North Lake
Street, Burbank, California. Effective June 15, 2000, the street address changed from 2
West Chestnut Street to 740 North Lake Street. The reason for the change is that the
Chestnut Street entrance to the plant was vacated and replaced with the Lake Street
entrance. The Burbank WRP has an average dry weather flow design capacity of 9.0
million gallons per day (MGD) with a peaking factor of 2 MGD, and only discharged an
average of 5.8 MGD from the WRP (in the year 2005). However, with the completion of
the new flow equalization basin project and related upgrades, the design capacity will
increase to 12.5 MGD.

6. The Burbank WRP is part of the City of Los Angeles’ integrated network of facilities,
known as the North Outfall Sewer (NOS), which includes four treatment plants. The
upstream treatment plants (Tilman WRP, Glendale WRP, and Burbank WRP)
discharge solids to the Hyperion Treatment Plant. This system also allows biosolids,
solids, and excess flows to be diverted from the upstream plants to the Hyperion Plant
for treatment and disposal. Figure 1 shows the vicinity map for the Burbank WRP.

7. The Burbank WRP serves a population of approximately 100,000 people. Flow to the
plant consists of domestic, commercial and industrial wastewater. For fiscal year 2005,
industrial wastewater represented less than 10% of the total flow to the plant.
Discharges to the collection system from industry include discharges from the following
significant industrial user categories: metal finishing (40 CFR Part 433), electroplating
(40 CFR Part 413), nonferrous metal forming and metal powder (40 CFR Part 471),
plastic molding and forming (40 CFR Part 463), rubber manufacturing (40 CFR Part

5

Imi<i—I-[>1-d|ZImI-



City of Burbank CA0055531
Burbank Water Reclamation Plant- Order No. BR4-2010-XXXX

Amending Order No. R4-2006-0085

10.

11.

12.

428), canned and preserved food processing (40 CFR Part 408), and meat product
processing (40 CFR Part 432).

The United States Environmental Protection Agency (USEPA) and the Regional Board
have classified Burbank WRP as a major discharger. It has a Threat to Water Quality
and Complexity Rating of 1-A, pursuant to Section 2200, Title 23, CCR.

Pursuant to 40 CFR, Part 403, the Burbank WRP developed, and has been
implementing, an industrial wastewater Pretreatment Program, which has been
approved by USEPA and the Regional Board.

The treatment at the Burbank WRP currently consists of barscreen segregation of large
solids for maceration and return to the treatment stream, primary sedimentation,
nitrification/denitrification (NDN) activated sludge biological treatment, secondary
sedimentation with coagulation, single media sand filtration, and chlorination with
sodium hypochlorite and dechlorination with sodium bisulfite. No facilities are provided
for solids processing at the Burbank WRP. Sewage solids separated from the
wastewater are returned to the trunk sewer for conveyance to NOS for treatment and
disposal. Figure 2-A is a schematic of the Burbank WRP wastewater flow.

In September 1991, a draft Environmental Impact Report (EIR) was prepared for the
City, by James M. Montgomery Consulting Engineers, Inc., to upgrade the plant and to
expand its design capacity to 15 MGD. Although the EIR was finalized in January 1992,
all of the upgrades have not been completed. The Burbank WRP has undergone
several upgrades within the last decade and is still undergoing changes. The major plant
upgrade, which was completed in 1999, included the addition of a third chlorine contact
chamber and replacement of the old tertiary-filters with new deep-bed effluent filters.
Following the 1999 upgrade, the City retrofitted its aeration basins for NDN treatment, in
order to achieve compliance with the Basin Plan’s ammonia objectives. Start-up of the
NDN biological nutrient removal facilities began on March 18, 2003. Testing and
modification operations of the NDN facilities continued for ninety days. In October 2003,
the City began a nine-month construction project to provide new disinfection facilities
(allowing the Burbank WRP to convert from gaseous chlorine disinfection to sodium
hypochlorite disinfection), and new dechlorination facilities. Dechlorination facilities were
formerly located at the Burbank SPP only, not at the Burbank WRP. The addition of a
new flow equalization basin, which is currently in the design phase, will allow the City to
capture peak daytime flow, increase the average dry weather influent flows to 12.5
MGD, increase recycled water availability, and improve operation of the biological
system. Figure 2-B depicts the future schematic of the wastewater flow at the Burbank
WRP, after the flow equalization basin is constructed.

Water Recycling Facility. In 2005, the Discharger recycled 1252.74 acre-feet (409.8
million gallons) of treated effluent from the Burbank WRP [50.3% (630.4 acre-feet) for
irrigation and 49.7% (622.34 acre-feet) for cooling water supply] and discharged an
average of 5.8 MGD from the Burbank WRP to Burbank Western Channel. The

6

mM<i=I-|>I-|ZImI|-



City of Burbank CA0055531
Burbank Water Reclamation Plant- Order No. BR4-2010-XXXX

Amending Order No. R4-2006-0085

13.

14.

15.

production, distribution and reuse of recycled water for direct, non-potable applications
are presently regulated under Water Reclamation Requirements (WRR) Order No. 91-
101, adopted by this Board on September 9, 1991, pursuant to California Water Code
section 13523.

BURBANK STEAM POWER PLANT:

The City of Burbank Water and Power Department owns and operates the Burbank SPP
located at 164 West Magnolia Boulevard, Burbank, California, on a 23-acre site. The site
is bound by Magnolia Boulevard on the north, Olive Avenue on the south, Lake Avenue on
the west, and interstate Highway 5 on the east. The City of Burbank upgraded the
Burbank SPP, as part of the Magnolia Power Project (MPP), by replacing the older power
generating units with more energy-efficient units and switching to a zero liquid discharge
(ZLD) process. On June 14, 2005, discharge of process wastewater from the Burbank
SPP, through Discharge Serial No. 001, into the Burbank Western Channel ceased. Under
the ZLD alternative, cooling tower blowdown and related wastewater from the new
Magnolia Unit are completely evaporated using a crystallizer, filter press, and sludge dryer.
Dry solids are transported off-site to a landfill. Thus, the need to discharge process
wastewater to the Burbank Western Channel has been eliminated. Process wastewater
from the Burbank SPP is now discharged to the sanitary sewer for treatment.

Recycled water is still supplied by the City of Burbank Public Works Department, from the
Burbank WRP, to the Burbank SPP for industrial use as a source of cooling tower makeup
water, demineralizer water, and boiler feed water. This reuse of recycled water is covered
under WRR Order No. 91-101. In instances of low recycled water supply, the Burbank
SPP uses potable water supplied by Metropolitan Water District and/or treated
groundwater from wells owned by the City, as the make-up water in the cooling towers.

Storm Water Management. The City currently treats small quantities of storm water
which falls on top of the uncovered aeration basins and other treatment units at the
Burbank WRP. The City has filed a Notice of Intent to comply with State Board’s General
NPDES Permit No. CAS000001 and Waste Discharge Requirements for Discharges of
Storm Water Associated with Industrial Activities; has developed a Storm Water Pollution
Prevention Plan (SWPPP) for storm water that does not enter the treatment system; and,
has retained coverage under the General Industrial Storm Water permit. Stormwater
runoff from the Burbank SPP, which is not contained or treated, would still be discharged
to the Burbank Western Channel.

The industrial stormwater discharge from the Burbank SPP is not regulated under this
individual NPDES permit, but is instead regulated under the Statewide General
Stormwater Permit for Industrial Discharges.